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1. Invalid without official seal.

2. Invalid without signature of the approver.

3. Invalid if altered for the report.

4. The results shown in this test report refer only to the samples(s) tested.
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2. The test result can be included the uncertainty value (if needed).

Total 2 No 2
Test result summary
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1. The testing item with remark (*) is subtracted, and the information of relating to lab is printed o
Mote the other information item in first page.




